

Test Report

No. TSNEC2303104803

Date: 21 Nov 2023

Page 1 of 4

Client Name : DONGJUE SILICONE(NANJING) CO.,LTD / ANHUI DONGJUE SILICONE CO., LTD

Client Address : NO.196 FUYIN ST.(E), QIAOLIN, PUKOU DISTRICT, NANJING CITY, JIANGSU PROVINCE, CHINA / NO. 8 MA ROAD, FINE CHEMICAL INDUSTRY BASE, WUJIANG TOWN, HE COUNTY, MA'ANSHAN CITY, ANHUI PROVINCE, CHINA

Sample Name : SILICONE RUBBER

Lot No. : NE-7150

Client Ref. Info. : SEE THE ATTACHMENT

The above sample(s) and information were provided by the client.

SGS Job No. : TJP23-002585 - TJ

SGS Ref No. : MSRTJ2305735-01A

Date of Sample Received : 13 Nov 2023

Testing Period : 13 Nov 2023 - 17 Nov 2023

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
FDA 21 CFR 177.2600- Total extractives	PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

scan to see the report



EC4A0B03



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Mansion, No.41, The 5th Avenue TEDA, Tianjin, China 300457
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457

t (86-22) 65288000 www.sgsgroup.com.cn
t (86-22) 65288000 sgs.china@sgs.com

Test Report

No. TSNEC2303104803

Date: 21 Nov 2023

Page 2 of 4

Test Result(s) :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material (claimed by the client)
SN1	TSN23-031048.002	light yellow silicone rubber sheet	silicone rubber

Remarks :

- (1) mg/dm² = milligram per square decimeter
- (2) mg/kg = milligram per kilogram
- (3) °C= degree Celsius
- (4) < = less than
- (5) MDL = Method Detection Limit
- (6) ND = Not Detected (< MDL)

FDA 21 CFR 177.2600- Total extractives

Test Method : With reference to FDA 21 CFR 177.2600.

<u>Simulant Used</u>	<u>Time</u>	<u>Temperature</u>	<u>Max. Permissible Limit</u>	<u>Result of 002 Total Extractive residues</u>	<u>Comment</u>
Distilled Water	7.00hr(s)	Reflux temperature	20mg/inch ²	<0.5mg/inch ²	PASS
Distilled Water Succeeding Extraction	2.00hr(s)	Reflux temperature	1mg/inch ²	<0.5mg/inch ²	PASS
n-Hexane	7.00hr(s)	Reflux temperature	175mg/inch ²	11.8mg/inch ²	PASS
n-Hexane Succeeding Extraction	2.00hr(s)	Reflux temperature	4mg/inch ²	1.2mg/inch ²	PASS

Notes :

- (1) mg/inch²=milligram per square inches
- (2) °F=degrees Fahrenheit

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule ($w=0$) stated in ILAC-G8:09/2019.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

THE ATTACHMENT:

NE-10、NE-20

NE-131、NE-141、NE-151、NE-161、NE-171、NE-181、NE-191

NE-251、NE-261、NE-271、NE-281、NE-130、NE-140、NE-150、NE-160、NE-170、

NE-180、NE-190、NE-240、NE-250、NE-260、NE-270、NE-280

NE-0130、NE-0140、NE-0150、NE-0160、NE-0170、NE-0180、NE-0930、NE-0940、

NE-0950、NE-0960、NE-0970、NE-0980

NE-7120、NE-7125、NE-7130、NE-7130NH、NE-7140、NE-7140A、NE-7140NH、

NE-7150A、NE-7150NH、NE-7160、NE-7160A、NE-7160NH、NE-7155、NE-7170、

NE-7170A、NE-7170NH、NE-7180、NE-7180A、NE-7180NH、NE-7190、NE-7240、

NE-7240NH、NE-7250、NE-7250NH、NE-7260、NE-7260NH、NE-7270、NE-7270NH

、

NE-7280、NE-7280NH、NE-7340、NE-7350、NE-7360、NE-7370、NE-7380、

NE-GT131、NE-GT141、NE-GT151、NE-GT161、NE-GT171、NE-GT181、NE-

GT7150、

NE-GT7160、NE-GT7170、NE-631、NE-641、NE-651、NE-661、NE-671、NE-681

NE-9110、NE-9120、NE-9130、NE-9130NH、NE-9140、NE-9140NH、NE-9150、

NE-9150NH、NE-9160、NE-9160NH、NE-9170、NE-9170NH、NE-9180、NE-9180NH

、

NE-9190、NE-9240、NE-9240NH、NE-9250、NE-9250NH、NE-9260、NE-9260NH、

NE-9270、NE-9270NH、NE-9280、NE-9280NH

NE-9330、NE-9340、NE-9350、NE-9355、NE-9355U、NE-9360、NE-9360U、NE-

9370、

NE-9380、NE-9430、NE-9440、NE-9450、NE-9460、NE-9470、NE-9480

NE-9530、NE-9540、NE-9550、NE-9560、NE-9570、NE-9580、NE-9590、

NE-9530NH、NE-9540NH、NE-9550NH、NE-9560NH、NE-9570NH、NE-9580NH、

NE-9590NH、NE-9531、NE-9541、NE-9551、NE-9561、NE-9571、NE-9581、

NE-9640、NE-9650、NE-9660、NE-9670、NE-9680、

NE-9730、NE-9740、NE-9750、NE-9760、NE-9770

NE-9830、NE-9840、NE-9850、NE-9860、NE-9870、NE-9880

NE-9940、NE-9950、NE-9960、NE-9970、NE-9980



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

